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Chemical state analysis of Fe-C binary alloy by X-ray absorption spectroscopy
and Photoelectron spectroscopy
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(English)

C-K NEXAFS spectra of carbides formed on a SiC (0001) substrate were measured, and the
availability as a standard sample was investigated. The iron oxide was formed in almost all of
samples, and it was difficult to obtain a thin film composed of carbide single layer.
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